ﬂGFIAVELY ILLUSTRATED 12" TRimeR
oo moman sty it ceimerenente — PARTS LIST  Model No.

u; ofpn::i'\:lrhoui hcecmd h incurring obligotion. Effectlve Date
Form No.

18642E1
S-Bi-74
18693P1



ITEM

=
WO 00 ~1 O Ul ‘C}

PART NO.

18661F1
18671P1
18662P1
18677P1

180126
18668P1

180077
18674P1

190254
18664P1

156987
18663P1

180083
18675P1

120393
9419455
18667P1
18666F1
18670P1
18676P1

180134

456004
18665P1
18652P1
18678P1
18672P1
18673P1
18679P1

DESCRIPTION

Handle, Top

Guard, Carburetor

Handle, Bottom

Washer

3/8-16 x 1-1/2 H.H. Bolt Plated
Bearing, Ball 3/8"

5/16-18 x 3/4 Hex Hd. Bolt

Blade

10 - 24 Nut Washer Insert

Control Assembly

10 - 24 x 1-1/4 Machine Screw

Clip Control

5/18-18 Hex Hd. Bolt x 1-%/2 Lpg
Washer

11/32 x 11/16 x .065 Washer

5/16-18 Wash Ins. 1. Nut

Axle, Rear

Edger-Guard

Main Frame

Washer

3/8%16 Hex Hd. Bolt 2#1/2 Lg.
3/8-16 Washer Insert Lock Nut
Wheel

Spacer

Key, Woodruff £
Blade, Driver (Use on B § S Engine)
Plate, Driver

5.5 H.P. Briggs § Stratton Engine Mdl. 92909




